
State Water Resources Control Board 
Division of Ad1ninistrative Services 

\u.sto'n H. Hickox 
'ecretary for 

1001 l Street • Sacramento, California 95814 • (916) 341-5082 • FAX (916) 341-5060 
Mailing Address: P.O. Box 100 • Sacramento, California 95812-0100 

, ,i?viromnental 
Protection 

I 11111111 II llllllllllll 111111 IIIII 111111111 Ill 1111 
MWWDPROG 

City of San Diego 
Attn: Michael Uberuaga 
202 C Street 
San Diego, CA 9210 1 

Internet Address: http://www.swrcb.ca.gov 

RE: AGREEMENT NO. 8-839-550-0 

MAR 0 5 200·1 

(-;ity fVIanager 

Enclosed for your records is a fully executed copy of the above referenced agreen1ent. Please 
take a few 1ninutes to thoroughly read through it to be sure you understand all the tern1s and 
[...]
1. All components of the project shall meet the material, workmanship, specifications, testing, and 
performance standards identified in the contract plan' and specifications and will be operational at 
the time of project performance certification. 

2. Each component requiring testing under the specifications shall be tested to determine that the 
performance objectives stated in the specifications can be met under full load conditions. 

3. The City shall include this information in the project performance certification report due one year 
after initiation of operation. The report shall include a description of the test conditions and the 
attained performance of each item tested. 

4. The operation and maintenance tracking system must include all new mechanical and electrical 
equipment, spare parts, and a record of preventive and corrective maintenance tasks scheduled and 
performed. 

5. A log of the operation and maintenance of all mechanical and electrical components/systems shall 
be maintained. This log shall include, but not necessarily be limited to testing of piping, electrical, 
and mechanical systems, motor control centers, HV AC, communications and intercommunications, 
security, and fire detection and protection systems. 

At the end of the one year project performance period, the prime engineer shall prepare a Project 
Performance Certification Report analyzing the ability of the funded facilities and/or systems to 
meet performance objectives and specifications. A Certificate of Performance shall be submitted to 
the Division for review. The report, at minimum, shall contain a summary and discussion of the 
components/systems described above. 

6. If any component of the project does not meet the material, workmanship, specifications, or 
performance standards contained in the construction contract documents, the City or its prime 
engineer must provide a discussion of probable causes and corrective actions. 

7. The City shall correct any performance problems identified by the prime engineer's report at other 
than State expense. 

P1 ct No. SRF Loan No. C-06-4119-410 

Applicant City of San Diego 

Page 1 of2 



I CLEANWATERPROGRAMS 

~~-'-------P-R_o_JE __ c_T_·_PE_RF __ o_RM ___ A_N_c_E_c_E_R_T_I_F_Ic_A __ T_Io_N __ s_TA __ N_D_A_RD __ s ____________ ~ 

r I agree with the project perform:ance standards identified above. 

NIT. F.~ 2 
/ Date 

Authorized Representative 

f .. Ject No. SRF Loan No. C-06-4119-410 

Applicant City of San Diego 

Page 2 of2 



Page 1! · 

EXHffiiTE 

FACILITIES PLAN APPROVAL LEITER 

Contract No. 8-839-550-0 
Loan No. C-06-4119-410 

See the Facilities Plan Approval letters dated October 2, 1999 and September 24, 1997. 



State Water 
Resources 
Control Board 

Division of 
Clean \Vater 
Programs 

\.failing Address: 
P.O. Box 9-1-4212 
Sacramento. CA 
94244-2120 

2014 T Street.. 

' . 
t-,.J,,\._h L ; .;)j 

Mr. F. D. Schlesinger, Director 
Metropolitan Wastewater Department 
600 B Street. Suite 500 
San Diego, CA 92101-4587 

Dear fvlr. Schlesinger: 

REVISED FACILITY PLAN APPROVAL: SOUTH BAY \VATER RECLAMATION PLANT~ 
CITY OF SAN DIEGO) STATE REVOLVING FUND (SRF) LOAN 
NO. C-06-4119-310, 410, AND 510 

Pete \Vibon 
Cora nor 

This letter revises the Septen1ber 24, 1997, Facilities Plan Approval letter for the subject project. In 
that letter, the cost of the ineligible tertiary facilities was not subtracted from the estimated 
construction cost for Package No. 3. 

Suite 130 
Sacramento, CA The estimated eligible cost on Page 3 second paragraph for Construction Package No. 3 should read 
->531-+ S48 million. The estimated eligible costs for Construction Packages Nos. l_and 2 remain the same. 
\916) 227-+-+00 The total estimated eligible construction cost for the facilities is thereby adjusted to $60 million. 
F.-\X t916) 227-4349 

The total estimated eligible project cost including applicable allowances for engineering. 
administration, and construction management is therefore adjusted to $69:5 million. 

All other eligibility decisions and the schedule contained in the September 24) 1997, Facilities Plan 
Approval remain the same including the appeal language under Condition No. 2. If the City is in 
agreement with the decisions in that letter and the decision contained herein~ please state so in writing 
pursuant to the instructions under Condition No. 2. The Division of Clean Water Progran1s cannot 
present your project to the State \Vater Resources Control Board for a preliminary loan commitmem 
until agreement has been reached. 

I would like to take this opportunity to express my appreciation to your staff. especially Ivlr. lvlick 
Gammon. !vir. Richard Enriquez. ?v!r. Jim Wageman. and [vfs. Arm Sasaki. Their knowledge, 
;:::oope:-ati·Jn. and r;;spor:siv~ness has enabled us thus ~a: to n1·~~: StJ.te ::.:-~d F~dc-~~:~ regu~:uicms at 
advanced stag~s of project development. 

! f you have any questions concerning this letter, please do not hesitate to call ~-Ir. Dan Little at (916) 
:.::: --+575. 

5 i1:cerely, 

Jim Purman, Chief 
Loans and Grants Branch 

b.:-:: Farouk Ismail. DCWP Hoy,·ard Whit\·er. DCWP 
John Herren, DCWP Dick Wasser, DCWP· 
Ron Bbir, DCWP Sandy Houck. DCWP 
Nick Kontos, DCWP Ame r-...fathies. DCWP 
Wayne Hubbard, DCWP llene Smith, DCWP 

s: \planning\plan-h w\little\southhy3. fpa/26S EP97/30 S EP 97/ ANNE 

~ty~.~-~)~ :~ . ~ .. ·.· .·,·;~1·.~~~4-- w t·,.f.,/Jl 
'-c:uo·fll,-tA I ~,~·:;.tlf.'lc.> l 11 --, 
,-,.t· T{(.:IfJI:!"' ME ,·,:·o-prllri sion is to pn·san: .md~t•n ancf! t Jt.! quality a.( California's a·ate ur . , 
ow~ 5 .co r:l( v. 1 /9<S en.wre their proper allocation and •:Iii ·wnr use for the benejil of present iauf:~er')lJ'IIf# - f 7 



CERTIFIED lYfAIL NO. Z 233 757 003 
Return Receipt Requested 

Q . 
.. 

' 
I 

State Water 
Resources 
Control Board 

Division of 
Clean Water 
Programs 

Mailing Address: 
P.O. 13ox 944212 
Sacramento, CA 
94244-2120 

20 14 T Strct.:L 
Suite 130 

Sacramt!nto. CA 
95814 
(916) 227-4400 
FA .. '< (916) 227-4349 

!'vir. F.D. Schlesinger, Director 
Metropolitan Wastewater Department 
600 8 Street, Suite 500 
San Diego, CA 92101-4587 

f?ear Mr. Schlesinger: 

FACILITIES PLAN APPROVAL, SOUTH BAY WATER RECLAMATION PLANT, CITY OF 
SAN DIEGO, STATE REVOLVING FUND (SRF) LOAN NO. C-06-4119-310, 410, AND 510 

Pete Wilson 
Governor 

In accordance with the State Water Resources Control Board's February 1995, Policy for 
Implementing the State Revolving Fund (SRF) for Construction of Wastewater Treatment Facilities 
(Policy), as amended on January 18, 1996, the Division of Clean Water Programs (Division) herewith 
approves the facilities plan for the subject project. Our approval is based on the following 
determinations: 

1. Complete project report documentation including the "South Metro Interceptor System 
Wastewater Management Plan for modifications to the Metropolitan Sewerage System" dated 
March 1993, the "General Unit Process Design Criteria" dated May 8, 1997, the "Metropolitan 
Wastewater Plan" dated August 1995, and supplemental information dated September 9, 1997, 
has been submitted and it complies with Section VIII. A. of the Policy; 

2. The environmental documentation meets all of the environmental review requirements and the 
Division's Environmental Services Unit approved the documents on September 19, 1997; 

3. A draft revenue program was approved by the Division on September 15, 1997, and 

4. The City is a signatory to the State Water Coalition's ?v!emorandum of Understanding Regarding 
Urban Water Conservation in California. 

PROJECT DESCRIPTION 

The proposed project is described as Alternative 5 in Chapter 6 of the "South Metro Interceptor 
System Wastewater Management Plan for modifications to the Metropolitan Sewerage System" dated 
:tv! arch 1993. The proposed facilities will consist of a 7 million gallon per day liquid train tertiary 
treatment plant, including screening, grit removal, primary sedimentation, flow equalization, aeration 
basins, secondary clarification, tertiary filtration, waste backwash tank, and ultraviolet radiation 
disinfection systems. There are no solids treatment facilities as biosolids are returned to the South 
Iv!etro Interceptor System for treatment at the Point Lorna Wastewater Treatment Plant until the South 
Sludge Processing Facility is constructed. · 

The Division has made the determination that the items listed below will be eligible for a SRF loan. 
Where applicable, eligible capacity will be adjusted at the time of approval to award the construction 
contract to account for any changes in the estimated date for initiation of construction. 

a"'"~Z--2-
Re~ .. u~ME 

OW.!!~ .540 Rt:v. 4/36 



IF)j 
~Jecycled Papa 

rvtr. F. D. Schlesinger 2 
SEP ? . 

c...- 1C7 
• Jf 

l. The following items will be eligible for SRF loans: 

A. Construction of facilities necessary to achieve secondary t(eatment of wastewater effluent for 
ocean discharge in accordance with the Regional Water Quality Control Board National 
Pollutant Discharge Elimination System (NPDES) permit requirements. This may include 
necessary sitework, structural work, and pumping and yard piping systems. Eligible process 
units and systems include influent screening, grit removal, primary sedimentation tanks, flow 
equalization basins, aeration basins, secondary clarification tanks, and secondary effluent 
ultraviolet radiation disinfection. Eligibility also includes control systems, necessary support 
facilities (i.e. reasonable administration and laboratory building space), and electrical and 
instrumentation required for 12 years of reserve capacity; 

B. Special equipment necessary to maintain the facilities, including one set of the manufacturer's 
list of spare parts; 

C. Necessary insurance related to the construction contract; and 

D. Allowances for planning, design, construction, prime engineering, and administration (see 
Appendix I of the Policy). 

2. The following items are not eligible for loans: 

· A. Construction contingencies; 

B. Construction change orders and claims; 

C. Facilities under construction, if any, prior to the issuance of Final Plans and Specifications 
Approval by the Division; and 

D. All other items not included in the construction contract except allowances. 

3. The eligible design parameters are: 

Population (SANDAG, year 2010) 
Average Annual Daily Flow (AADF) 
Peak Wet Weather Flow (PWWF) 
Biochemical Oxygen Demand (BOD5) 

Influent (270 mg/1) 
Effluent (30 mgll) 

Total Suspended Solids (TSS) 
Influent (300 rngll) 
Effluent (30 mgll) 

80,959 
6.5 MGD 
13.0 MGD 

14,637 lbs/day 
1,626 lbs/day 

16,263 lbs/day 
1,626 lbs/day 

Our mission is to presen.·e and eml/IJII(.'f! the quality of California's ll'ater resources. and 
· · ~~ fn,. tb&~ J.,£-~".dr,, ,..r .... -- .... a ...... ____ J '-·•---~ ---·-----·:- --



Nfr. F.D. Schlesinger 3 

AADF is based on population times per capita flow of 80 gallons per day. The peaking factor of 2.0 
for PWWF is based on the flow from the smaller service area tributary to Pump Station No. 1 which 
encompasses the service area tributary to the South Bay Water Reclamation Plant. 

There are three construction packages for bid. Package No. 1 is estimated at $4 million and is for the 
site grading work. Package No. 2 is estimated at $8 million and is for the operations and 
maintenance buildings. Package No. 3 is estimated at $63 million and is the process units and 
"controls. 

The combined estimated construction cost of the three packages is $75 million. The estimated loan 
eligible construction cost is $86.7 million and is based on the engineers estimate for construction plus 
applicable allowances for endineering and adminstration from the tables the table in Appendix I of the 
SRF Policy. 

PROJECT MILESTONES 

This approval is based on submittals and milestone dates according to the following schedule: 

Package #1 Package #2 Package #3 

Submit loan application Completed Completed Completed 
5/8/97 5/8/97 5/8/97 

Value engineering report Completed Completed Completed 
5/8/97 5/8/97 5/8/97 

Submit final plans and specs Completed 
5/27/97 11112/97 11112/97 

Approve plans and specs 10/17/97 1/12/98 1112/98 

Advertise for bids Completed 
8/14/97 3119/98 1/8/98 

Open bids 10/21197 5112/98 3/12/98 

Initiate construction (NTP) 12/8/97 8117/98 6/5/98 

Submit final revenue program 5/20/98 10/6/99 5/2/2000 

Complete-construction 6/8/98 9/30/2000 9/30/2000 

Initiate facilities operation 113/2001 1/3/2001 113/2001 

Performance certification 1/3/2002 113/2002 1/3/2002 

Our mission is to prr!serve and t!nham:e the quality of California's water resources. and 
, ; · , r1 J,.r,,.;J.,,, ,, .. d r/'1 .. ,., ... 1. ........ r.. -"'--··--·-· - ..... J r:..···-- --·-··--·:---



Mr. F.D. Schlesinger 4 SEP 2 4 1gg7 

Special attention to the project milestones schedule is critical. Schedules must be compatible with 
requirements of any Regional Water Quality Control Board (RWQCB) enforcement actions related to 
the planned facilities. Approval of a schedule not compatible with RWQCB requirements does not 
relieve the applicant of its responsibility to achieve compliance with said requirements. 

CONDITIONS OF APPROVAL 

1. This approval includes only that project, described above and does not include any associated projects 
which may have been referred to in the facility planning documentation submitted for this project. This 
approval does not guarantee that loan assistance will be a warded for this project. 

2. This letter constitutes a Final Staff Decision. The Division will request that the SWRCB make a 
preliminary loan commitment for this project's SRF loan AFTER an agreement in writing from 
the City on the eligibility decisions, schedule, and other conditions contained herein has been 
received. To expedite this process, please notify me immediately in writing if you agree with thi~ 
letter as currently written, so I can start- the process to procure the SWRCB approval for a SRF 
loan for your project. 

If you are NOT in agreement, then you must request a Final Division Decision within sixty (60) 
days from the date of this letter. Your request should be specific on the items of disagreement, 
and suggest the exact changes with which you would be in agreement. Please send the request to: 

Mr. Harry M. Schueller, Chief 
Division of Clean Water Programs 
P.O. Box 944212 
Sacramento, CA 94244-2120 

Again, we ~lUST reach agreement in writing before your proposed project can be scheduled for 
SWRCB approval of a pr~li~inary funding commitment. 

Please contact !vir. Dan Little at (916) 227-4575 if you have any questions or comments regarding this 
letter. 

Sincerely, 

ORIGINAL SIGNED BY 

Jim Putman, Chief 
Loans and Grants Branch 

cc: Mr. Dat Quach, Area Engineer, 
San Diego Regional Water 

Quality Control Board 
9771 Clairemont Mesa Boulevard, Suite A 
San Diego, CA 92124-1331 

Our mission is to prt!srtrn: und ttnltanc:l! the quality of California's ll'ater rl!sources. and 
· • • .• 1"-- .1 .... 1. ~·~~~· -~. r .• • 



Mr. F.D. Schlesinger 5 
bee: Farouk Ismail, DCWP Sandy Houck, DCWP 

Howard Whitver, DCWP Nick Kontos. DCWP 
John Herren, DCWP Arne Mathies, DCWP 
Dick Wasser, DCWP Wayne Hubbard, DCWP 
Ron Blair, DCWP Ilene Smith, DCWP 

s:\planning\plan-hw\little\southby2.fpa/22 SEP 97/ANNE 

Our mission i.sto prl!sl!n't! and tmhance the quality of California's ll'ater resourcl!s, and 
l!nsur their ro er all cation and t!fflcientuse for the benefit nfnr.-.r.?m nnrl f11trtl"l! Pl!nl!ration~. 

SEP 2.1 1997 



EXHIBIT"F" 
STATE OF CALIFORNIA 

STATE WATER RESOURCES CONTROL BOARD 
STATE REVOLVING FUND LOCAL MATCH LOAN PRELIMINARY REPAYMENT SCHEDULE 

Recipient : CITY OF SAN DIEGO 
Loan No. : C-06-4119-410 
Contract No.: 8-839-550-0 
Repayment provision: One year after completion of construction 

Construction completion date: February 1, 2001 (estimated) 
Capitalization Grant Funding: FY 2000 

Date Disbursement/ No Total Federal . Local/State •Period Repaymer)t Interest . Principal· _.. ___ ,BALA~CE:; 